Boot Safety Switch, Adjustable

730965

Repair Parts List

N

D

My

I

\

|

KEY PART # Qry DESCRIPTION
730965
1 011138 1 0.2” 1D X 0.26” OD FLANGED SPACER
2 012570 2 #6-32 X 1” ROUND HEAD BOLT
3 012731 2 #6-32 MACHINE NUT
4 012732 2 #6 LOCK WASHER
5 420473 1 1/2” CONDUIT NUT
6 690360 4 #8-16 X 1/2” PAN HEAD PLASTIC SCREW
7 690361 4 #10-14 X 3/4” PAN HEAD PLASTIC SCREW
8 730047 1 HIGH VOLTAGE WARNING LABEL
9 730058 1 #16-14 RING TERMINAL
10 730514 2 #6-32 X 1/4” PAN HEAD SCREW
11 730516 1 #10-32 X 1/4” PAN HEAD SCREW
12 730521 2 #6 SPADE TERMINAL, 16-14AWG
13 730967 1 DIAPHRAGM ASSEMBLY
14 730976 1 BRACKET
15 730977 1 BASE PLATE
16 730978 1 3/16” OD X 1.0” SOLID SS RIVET
17 730982 1 NEOPRENE SEAL
18 730985 1 DIAPHRAGM RETAINER
19 730986 1 TEMPLATE
20 730988 1 ELECTRIC BOX
21 730989 1 MICRO SWITCH, SPDT 20A 250VAC
22 750030 1 STRAIGHT-THRU GROMMET
23 PMWASHG6F 1 #6 FLAT WASHER

©2023 Valco Industries, Inc.

990115-RP REV [-]



